

CERTIFICATE of Conformity



Certificate No.: MK 69252395 0001
Test Report No.: 28216005 003
Certificate Holder: "OVR" LTD
Terbatas street 43-51.
2016 Jurmala
Latvia
Manufacturer: "OVR" LTD
Terbatas street 43-51.
2016 Jurmala
Latvia
Product: Rubber tiles

Identification: Type designation: 20 mm ;
30 mm ;
40 mm ;
45 mm ;
50 mm

Type	Thickness [mm]	Critical fall height [m]
20 mm	20	0,8
30 mm	30	1,2
40 mm	40	1,4
45 mm	45	1,6
50 mm	50	1,7

Size: 1000 × 1000mm
Material: Used rubber granules,
binder, colorant

Tested according to: EN 1176-1:2008
EN 1177:2008

This certificate refers to the above mentioned product. This is to certify that the test sample is in conformity with the requirements stated above. This certificate does not imply assessment of the series-production of the product and does not permit the use of a TÜV Rheinland mark of conformity.



Date of Issue:

Budapest, 2016.04.21